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FR1 n41 / 60MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 60MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 80MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 

  

  



 

 Sporton International (Kunshan) Inc. Page Number : A133 of A240  

TEL : +86-512-57900158 Report Issued Date : Feb. 02, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : MSQI005D  

 

 

 FCC RF Test Report Report No. : FG0N0335I 

 

 

 

Lowest Band Edge / Full RB Highest Band Edge / Full RB 

  

 

 

  



 

 Sporton International (Kunshan) Inc. Page Number : A134 of A240  

TEL : +86-512-57900158 Report Issued Date : Feb. 02, 2021 

FAX : +86-512-57900958 Report Version : Rev. 01 

FCC ID : MSQI005D  

 

 

 FCC RF Test Report Report No. : FG0N0335I 

 

 

 

 

FR1 n41 / 80MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 80MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 80MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 80MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 90MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 90MHz / DFT-S OFDM / QPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 90MHz / DFT-S OFDM / 16QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 90MHz / DFT-S OFDM / 64QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 90MHz / DFT-S OFDM / 256QAM 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RB24 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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FR1 n41 / 100MHz / DFT-S OFDM / PI/2 BPSK 

Lowest Band Edge / 1RB0 Highest Band Edge / 1RBmax 

  

Channel Power < -13dBm Pass Channel Power < -10dBm Pass 
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